
PAGE 1 OF 16� 0115 PH-4709

π  H-4709
BIG JOE® ELECTRIC 
PALLET TRUCK

1-800-295-5510
uline.com

3

12

3
4

7
19

10

10

18
2

9

15

14

13

15

17

8

1
6

2
1

11

16
5

STEERING ARM



PAGE 2 OF 16� 0115 PH-4709

π  H-4709
BIG JOE® ELECTRIC 
PALLET TRUCK

1-800-295-5510
uline.com

# DESCRIPTION QTY. ULINE PART NO. MFG. PART NO.

1 Screw, M8 x 25 4 ---------- 0000-000322-00

2 Lock Washer, M8 3 ---------- 0000-000159-00

3 Screw, M4 x 8 4 ---------- 0000-000651-00

4 Plate 1 ---------- 1115-500004-00

5 Bracket 1 ---------- 1115-300001-0A

6 Screw, M6 x 8 1 ---------- 0000-000016-00

7 Screw, M10 x 16 1 ---------- 0000-000030-00

8 Gas Spring 1 H-5020 1120-320000-00

9 Hand Pivot Pin 1 ---------- 1115-300002-00

10 Bushing, 1610 2 H-4709BUSHNG 0000-000677-00

11 Bracket 1 ---------- 1115-500001-00

12 Screw, M2 x 8 2 ---------- 0000-000120-00

13 Control Arm 1 H-4709-HNDL 1115-310000-00

14 Control Head Assembly 1 ---------- 1115-320000-00

15 Emergency Stop Switch Wire Harness 1 H-4709WHRNS 1115-520010-0A

16 Deadman Switch Assembly With  
Wire Harness 1 H-4709SWASMB 1115-520009-00-B

17 Potentiometer Wire Harness 1 H-4709WREHRN 1115-520017-00

18 Screw 2 ---------- 0000-00912-00

19 Lock Washer 1 ---------- 0000-000063-00

STEERING ARM PARTS LIST



PAGE 3 OF 16� 0115 PH-4709

π  H-4709
BIG JOE® ELECTRIC 
PALLET TRUCK

1-800-295-5510
uline.com

CONTROL HEAD

56

21

17

16
15

19

22

18

12
3

6 5 20

6 5 14

3

2

13

10
11

12

4

7

8
9



PAGE 4 OF 16� 0115 PH-4709

π  H-4709
BIG JOE® ELECTRIC 
PALLET TRUCK

1-800-295-5510
uline.com

# DESCRIPTION QTY. ULINE PART NO. MFG. PART NO.

1 Control Knob, Right Side 1 H-5030 1120-340005-00

2 Lock Washer, M3 2 ---------- 0000-000038-00

3 Screw, M3 x 15 2 ---------- 0000-000037-00

4 Screw, M5 x 12 2 ---------- 0000-000004-00

5 Lock Washer, M5 4 ---------- 0000-000206-00

6 Flat Washer, M5 4 ---------- 0000-000390-00

7 Screw, M4 x 8 2 ---------- 0000-000088-00

8 Lock Washer, M4 2 ---------- 0000-000122-00

9 Flat Washer, M4 2 ---------- 0000-000702-00

10 Screw, M8 x 25 2 ---------- 0000-000322-00

11 Lock Washer, M8 2 ---------- 0000-000159-00

12 Flat Washer 2 ---------- 0000-000176-00

13 Control Knob, Left Side 1 H-5029 1120-340003-00

14 Screw, M5 x 12 1 ---------- 0000-000004-00

15 Screw, M5 x 20 4 ---------- 0000-000035-00

16 Cover 1 ---------- 1120-340002-00

17 Handle 1 ---------- 1120-341000-00

18 Connector Bracket 1 ---------- 1120-340001-00

19 Accelerator Assembly 1 H-5028 1220-520008-0C

20 Screw, M5 x 6 1 ---------- 0000-000010-00

21 Control Head Cover Assembly With  
Wire Harness 1 ---------- 1120-342000-00-B

22 Cover Assembly With Wire Harness 
3 Pin Connector 1 H-4778 1115-343000-00-B

CONTROL HEAD PARTS LIST



PAGE 5 OF 16� 0115 PH-4709

π  H-4709
BIG JOE® ELECTRIC 
PALLET TRUCK

1-800-295-5510
uline.com

CONTROL HEAD CONTINUED

2
3

4
5

6

6 10

16
17

1

6

6

7
8

4

9

6

6

11

11

14

12

13

15

15
14

15

14

14



PAGE 6 OF 16� 0115 PH-4709

π  H-4709
BIG JOE® ELECTRIC 
PALLET TRUCK

1-800-295-5510
uline.com

# DESCRIPTION QTY. ULINE PART NO. MFG. PART NO.

1 Cover 1 ---------- 1120-342001-00

2 Lift Button, Right Side 1 H-5023 1120-342203-00

3 Lowering Button, Right Side 1 H-5024 1120-342202-00

4 Spring 8 H-5025 1120-342102-00

5 Button Bracket, Right Side 1 ---------- 1120-342201-00

6 Pin 6 ---------- 1120-342105-00

7 Lift Button, Left Side 1 H-5026 1120-342104-00

8 Lowering Button, Left Side 1 H-5027 1120-342103-00

9 Button Bracket, Left Side 1 ---------- 1120-342101-00

10 Horn Button 1 ---------- 1120-342002-00

11 Pin 2 ---------- 1120-342005-00

12 Spring 2 ---------- 1120-342003-00

13 Button Bracket 1 ---------- 1120-342004-00

14 Screw 6 ---------- 0000-000039-00

15 Line Clamp 3 ---------- 0000-000490-00

16 Lift/Lower Switch Box, Right Side 1 H-5022 1120-342200-00

17 Lift/Lower Switch Box, Left Side 1 H-5021 1120-342100-00

CONTROL HEAD PARTS LIST CONTINUED



PAGE 7 OF 16� 0115 PH-4709

π  H-4709
BIG JOE® ELECTRIC 
PALLET TRUCK

1-800-295-5510
uline.com

7

1
2

3
4

5

8

10

6

14

15

13
11

12
11 9

TRANSMISSION, MOTOR BRAKE HOUSING

# DESCRIPTION QTY. ULINE PART NO. MFG. PART NO.

1 Rubber Cushion 1 ---------- 1115-200012-00

2 Bolt, M20 x 1.5 x 60 1 ---------- 1115-200011-00

3 Plate 1 ---------- 1115-20009-0A

4 Bearing, 6010-Z 1 ---------- 0000-000657-00

5 Loading Bridge 1 ---------- 1115-200008-0A

6 Bearing, 30212 1 ---------- 0000-000668-00

7 Round Cover Plate 1 ---------- 1115-200006-0A

8 Gearbox Assembly 1 ---------- 1115-200000-00

9 Clip, M15 1 ---------- 0000-000659-00

10 Key 5 x 5 x 12 2 ---------- 0000-000662-00

11 Bearing, 61824 2 ---------- 0000-000663-00

12 Drive Wheel 1 ---------- 1115-220000-00

13 Drive Baffle 1 ---------- 1115-200010-00

14 Drive Motor 1 ---------- 1115-230000-00

15 Brake Assembly 1 H-4709BASSY 1115-520012-00

TRANSMISSION, MOTOR BRAKE HOUSING PARTS LIST



PAGE 8 OF 16� 0115 PH-4709

π  H-4709
BIG JOE® ELECTRIC 
PALLET TRUCK

1-800-295-5510
uline.com

COMPARTMENT COVER

7

6

5

4

3

5

8

1
2

1
2

# DESCRIPTION QTY. ULINE PART NO. MFG. PART NO.

1 Screw, M6 x 12 4 ---------- 0000-000077-00

2 Flat Washer, M6 4 ---------- 0000-000123-00

3 Cable Charger 1 H-4709CHRCBL 1115-500006-10

4 Cap 1 ---------- 1115-120002-00

5 Screw, M6 x 25 2 ---------- 1120-150004-00

6 Cover 1 ---------- 1115-120001-00

7 Washer 2 ---------- 2214-150002-00

8 Wire Clamp 1 ---------- 1115-500013-00

COMPARTMENT COVER PARTS LIST



PAGE 9 OF 16� 0115 PH-4709

π  H-4709
BIG JOE® ELECTRIC 
PALLET TRUCK

1-800-295-5510
uline.com

COMPARTMENT

# DESCRIPTION QTY. ULINE PART NO. MFG. PART NO.

1 Screw, M2 x 25 2 ---------- 0000-000984-00

2 Bracket 1 H-4709BRACKT 1115BG-560000-00

3 Screw, M6 x 10 2 ---------- 0000-000077-00

4 Flat Washer, M6 2 ---------- 0000-000123-00

5 Stabilizer Bar, Left Side 1 ---------- 1115-140000-00

6 Stabilizer Bar, Left Side 1 ---------- 1115-150000-00

7 Cover 1 ---------- 1115-121001-00

8 Screw, M10 x 25 4 ---------- 0000-000655-00

9 Drive Tire Metal Cowl 1 ---------- 1115-121100-00

10 Limit Switch Assembly 1 H-4709SLIMIT 1115-500017-00

11 Transmission Motor, Brake 1 ---------- 1115-200000-00

12 Flat Washer 2 ---------- 0000-000007-00

13 Bracket 1 ---------- 1115-500014-00

14 Bolt 1 ---------- 0000-000988-00

15 Clamp 1 ---------- 1115-500011-00

16 Nut 1 ---------- 0000-000923-00

17 Cover Plate 1 H-4709CPLATE 115BG-500001-00

COMPARTMENT PARTS LIST

13
10

16 2

3
14

17

15
4

1

5

7

11

12

8

6

9

8
12



PAGE 10 OF 16� 0115 PH-4709

π  H-4709
BIG JOE® ELECTRIC 
PALLET TRUCK

1-800-295-5510
uline.com

5

6

4

3

21

7

8

10

10

9

3

11

11

12

FRAME

# DESCRIPTION QTY. ULINE PART NO. MFG. PART NO.

1 Screw, M4 x 8 2 ---------- 0000-000651-00

2 Clamp 1 ---------- 1115-500002-00

3 Clip, M25 2 ---------- 0000-000650-00

4 Screw, M6 x 8 2 ---------- 0000-000016-00

5 Shaft 1 ---------- 1115-400001-00

6 Shaft 2 ---------- 1115-130004-0A

7 Pin, M5 x 30 4 ---------- 0000-000652-00

8 Frame 1 ---------- 1115-110000-K0

9 Long Support Shaft 1 ---------- 1115-130002-K0

10 Pin, M4 x M5 2 ---------- 0000-000654-00

11 Shaft 2 ---------- 1115-130001-00

12 Screw 1 ---------- 0000-000155-00

FRAME PARTS LIST



PAGE 11 OF 16� 0115 PH-4709

π  H-4709
BIG JOE® ELECTRIC 
PALLET TRUCK

1-800-295-5510
uline.com

LIFT LINK ASSEMBLY

# DESCRIPTION QTY. ULINE PART NO. MFG. PART NO.

1 Lower Link 1 ---------- 1115-131000-K0

2 Clip, M25 2 ---------- 0000-000294-00

3 Nut, M22 x 1.5 2 ---------- 0000-000101-00

4 Connector (Includes Bushing and Nut) 2 ---------- 1115-132100-00

5 Long Link Assembly 2 ---------- 1115-132200-K0

6 Wheel Bracket 2 ---------- 1115-130005-40

7 Load Wheel Bracket Pivot Shaft 2 H-4709LSHAFT 1115-130003-00 

8 Pin, M5 x 35 6 ---------- 0000-000708-00

9 Load Wheel Shaft 2 H-4709WHLSHF 1115-130007-40

10 Load Wheel 2 H-4709LASSY 1115-133000-40

11 Bearing 4 H-4709BRNG 0000-000002-00

LIFT LINK ASSEMBLY PARTS LIST

2

7

10
11

8
8

9

6

8

5

1
3

4  



PAGE 12 OF 16� 0115 PH-4709

π  H-4709
BIG JOE® ELECTRIC 
PALLET TRUCK

1-800-295-5510
uline.com

4

3

3
9

7

6

2 1
8

1
8

5

3

3

HYDRAULIC SYSTEM

# DESCRIPTION QTY. ULINE PART NO. MFG. PART NO.

1 Screw, M8 x 16 2 ---------- 0000-000109-00

2 Lift Cylinder 1 ---------- 1115-410000-0B

3 Washer, M14 4 ---------- 0000-000044-00

4 Bolt 1 ---------- 2401-146000-00

5 Bolt 1 ---------- 2401-143500-00

6 Hose Assembly 1 ---------- 1115-420000-00

7 Pump And Motor Assembly 1 ---------- 1115-510001-00

8 Lock Washer 2 ---------- 0000-000159-00

9 Pump Motor Solenoid 1 H-4709PMPMTR 1115-560002-00

HYDRAULIC SYSTEM PARTS LIST



PAGE 13 OF 16� 0115 PH-4709

π  H-4709
BIG JOE® ELECTRIC 
PALLET TRUCK

1-800-295-5510
uline.com

ELECTRICAL SYSTEM

13 29

27

19

28

18
17

7

22
25
26

16

20
10

9

8

11
2324

24 23

12
21

5

15 14
4

3

2

1
14

6



PAGE 14 OF 16� 0115 PH-4709

π  H-4709
BIG JOE® ELECTRIC 
PALLET TRUCK

1-800-295-5510
uline.com

ELECTRICAL SYSTEM PARTS LIST

# DESCRIPTION QTY. ULINE PART NO. MFG. PART NO.

1 Screw, M4 x 45 2 ---------- 0000-000665-00

2 Controller 1 H-4709-E30 907200-14

3 Heat Sink 1 ---------- 1115-510005-00

4 Screw, M4 x 35 2 ---------- 0000-000121-00

5 Guard 1 ---------- 1115-500007-00

6 Bracket 1 ---------- 1115-511002-40

7 2-Way Keys (Set of 2) 1 H-5031 1115-500016-00H

8 Screw, M3 x 8 2 ---------- 0000-000666-00

9 Screw 2 ---------- 0000-000129-00

10 Fuse Holder 1 ---------- 1120-540001-00-B

11 Power Fuse 1 ---------- 1115-510003-00

12 Charger 1 H-4709CHRGR 1115-520014-0A

13 Screw, M4 x 8 4 ---------- 0000-000088-00

14 Lock Washer, M4 4 ---------- 0000-000122-00

15 Flat Washer, M4 4 ---------- 0000-000702-00

16 Switch, Emergency Stop 1 H-4779 1115-510008-00

17 Battery Indicator 1 ---------- 1220-520007-0C

18 LED Wire Harness 1 ---------- 1115-520013-00

19 2-Way Key Switch And Harness Assembly 1 H-4709KEYSWT 1115-520019-00

20 Buzzer Assembly 1 ---------- 1115-520015-00

21 Fan Assembly 1 ---------- 1115-520007-00

22 Screw, M5 x 10 2 ---------- 0000-000616-00

23 Flat Washer, M8 2 ---------- 0000-000194-00

24 Nut, M8 2 ---------- 0000-000196-00

25 Washer 2 ---------- 0000-000206-00

26 Flat Washer 2 ---------- 0000-000390-00

27 Charger Bracket 2 ---------- 1115-520009-00

28 Lamp Holder 1 ---------- 1115-510009-00

29 Flat Washer 4 ---------- 0000-000128-00



PAGE 15 OF 16� 0115 PH-4709

π  H-4709
BIG JOE® ELECTRIC 
PALLET TRUCK

1-800-295-5510
uline.com

8

7

1

3

6

14

4

2

2

10

11

8

1

12

13
11
12
13 11

12
13

11
12
13

5

7

9

WIRING CABLES



PAGE 16 OF 16� 0115 PH-4709

π  H-4709
BIG JOE® ELECTRIC 
PALLET TRUCK

1-800-295-5510
uline.com

WIRING CABLES PARTS LIST

# DESCRIPTION QTY. ULINE PART NO. MFG. PART NO.

1 Cable, Battery + 1 ---------- 1115-530007-10

2 Cable 2 ---------- 1115-520002-0C

3 Cable, B + 1 H-4709DHRNSS 1115-530001-00

4 Cable, B – 1 ---------- 1115-530002-00

5 Cable, P + 1 ---------- 1115-530006-00

6 Cable, P – 1 ---------- 1115-530005-00

7 12 Volt Battery 2 H-5032 003231

8 EPE Block 2 ---------- 1115-100001-00

9 Bracket 1 ---------- 1115-231000-00

10 Screw, M5 x 12 2 ---------- 0000-000004-00

11 Screw, M8 x 25 4 ---------- 0000-000277-00

12 Lock Washer, M8 4 ---------- 0000-000159-00

13 Flat Washer, M8 4 ---------- 0000-000176-00

14 Cable, C3 1 ---------- 1115-530009-00

Cable, BC (Not Shown) 1 ---------- 1115-530008-00

Main Wire Harness (Not Shown) 1 H-4709WIREH 1115-520001-0B

π  CHICAGO • ATLANTA • DALLAS • LOS ANGELES • MINNEAPOLIS • NYC/PHILA • SEATTLE • MEXICO • CANADA


